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CERTIFICATE

2 | Of Conformity
2 Certificate No: 25202403159
g Applicant: JDD INDUSTRY CO.,LTD.
> Address of Applicant: JDD BUILDING NO.9, TAOBO NO.1 ROAD, NANZHUANG HUAXIA CERAMIC
) CITY, FOSHAN, CHINA
Product; GLAZED PORCELAIN TILE s
< | Type designation: See appendix to certificate of conformity e 'j' §
NE Technical data: Dry-pressed ceramic tiles for floorings and wall finishes, internal and :

external, with water absorption Ex<0.5%, Group B I a, Glazed,
2 120cm X 60cm,120cm X 30cm(cut from 120cm X 60cm),
PR 120cm X 20cm(cut from 120cm X 60cm)
(4 The submitted samples of the above product have been tested for CE marking according to the following
WA European Directives:

NS (EU)N0.305/2011-the Construction Products Regulation
Standard used for showing compliance with the essential requirements in the specified directive:
Standard Test report Issued by Date
EN 14411:2016 25202403159 CTC of FOSHAN CUSTOMS Aug. 29, 2024

The referred test report shows that the product complies with standard recognized as giving presumption of
compliance with the essential requirements in the specified EU Directive.

After preparation of the necessary technical documentation as well as the conformity declaration the CE marking
as shown below can be affixed on the product. Other relevant Directives have to be observed.

This certificate is NOT valid for: 7 ) uses in suspended ceilings; 7) uses subject to requirements against

S accidental fall of objects on to transit areas; i) uses subject to dangerous substances regulations; 7v) uses in
= vehicular circulation areas.
Z N0V This document is the property of Comprehensive Technology Centre of
W\ Only the applicant may reproduce this certificate.

d it is not transferable.

XIAQO JINGHONG

Pl Director
s Issue Date: Aug. 29, 2024

Expiration Date: Aug. 28, 2025

o \ _ Z; Note: This certificate is part of the full report and should be read in conjunction with it.

3 COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS
= 2/F, Building 18, Lanshi International Metal Exchange Center, Kuiqiyi Road, Chancheng District, Foshan, Guangdong, China (528000) 5
>77 G TEL: 86-757-83827991 AN
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' COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS : -

APPENDIX TO

W) | Certificate of Conformity

Certificate No: 25202403159
Applicant: JDD INDUSTRY CO.,LTD. >7
Address of Applicant: JDD BUILDING NO.9, TAOBO NO.1 ROAD, NANZHUANG HUAXIA CERAMIC CITY, <\ ()
=7 | FOSHAN, CHINA NS
“0) | Product GLAZED PORCELAIN TILE (
U= | Type designation: MUS BLKOIN,MUS GREOBN,MUS IVOO1N,MUS SILOSN,LIM IVOO1N,LIM

APRO4N,LIM SILO5N,LIM GREOSN,LIM BLKOIN,QUA BEI43N,QUA SIL44N,QUA 2
© GRY45N,QUA CHA46N,CAL BLKOIN,CAL GRYOBN,CAL LIGOSN,CAL IVODINKAI | 1) | 7
(@A BLKOON KAl GRYOBN,KAI LIGO5N,KAI IVOO1N,STR ORIBON,STR GRYB1N,STR "

CHAB2N,MEM SILO3N,MEM WHTOIN,MEM GPHOSN,MEM CRE02N MEM
SMOO4N,MON SIL48N,MON [VO47N,MON GRY49N,MON CHA50N,SOH

STEOBN,SOH SNWOBN,SOH BEIO7N,SOH GPHOSN,CIN WHTO1N,CIN
"CREO2N,CIN PRLO3N,CIN GRY04N,CIN TAR0SN,ROC SILOSN,ROC IVOOTNROC | 11/
_. GREON,ROC BLKOIN,FRA WHT21TN,FRA SND22TN,FRA PRL23TN,TIV I
R\ WHT21TN,TIV SND22TN, IV PRL23TN,PAR WHT21N,PAR IVO22N,PAR |
AR SIL23N,PAR SAB26N.PAR SMO25N, OAK IVO21TN,OAK BEI22TN,0AK
N7/ CLA26TN,0AK WAL27TN

s/ | Note: This certificate is part of the full report and should be read in conjunction with it.
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TEST REPORT

mE RS

REPORT NO. : 25202403159

& £ R R E

NAME OF SAMPLE: GLAZED PORCELAIN TILE

& £ B A6 il T S ENVERAH

APPLICANT: JDD INDUSTRY CO.,LTD

B W H #

DATE OF TEST: 21/08/2024 — 28/08/2024 (dd/mm/yy)
ExEHRZE , ol E 5 £ =
STATE KEY TESTING LABORATOR BINGACERAMICS AND SANITARY WARE

b ¥ =K ¥ AR #= D

COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS
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COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS

R

TEST REPORT
MERS: 25202403159 e W L2 W
Report No: Page 2 of 6
o MR :
% REEMR GLAZED PORCELAIN &R 120cmx60cm
ame of sample TILE Nominal size (N)
KRR =g THERS
Nature of the surface Glazed (GL) Work size SotRotimm oS
S5l b1 it (O B
Group * Intended use DOTIREN AN wal NS,
Interior and exterior
=Yy HREE 15K
Mark of samples FAR SILZ3N Quantity of samples 15 Pieces
BT R ER e —
BE 9 e gy K
FREA BT emFELVAERAH FFeH At JDD BUILDING NO.9,TAOBO
Applicant JDD INDUSTRY CO.,LTD Address of applicant NO.1 ROAD, NANZHUANG
: HUAXIA CERAMIC CITY,
FOSHAN, CHINA
ZIERAIETE EfEEMER
Telephone of applicant 900 Fax of Applicant o
PRI RICELLEERR, oL I
Source of Samples Samples selected by applicant Received on
RRRE EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and
Test Standard verification of constancy of performance and marking
RSB BRI, TR I H RIS RAFS EN 14411:2016 SRR G MHE .

Conclusion of Test

The results conform to the requirement of Annex G of standard EN 14411:2016 with

Huhk: AR B L TR X R R — B
A (B &R L+ /B

LN E

Address : 2/F, Building 18, Lanshi
o IR A=A RWEAIBLR A | International Metal Exchange Center,
. Address of Test Kuigiyi Road, Chancheng District,
Stamp of Test Unit Unit Foshan, Guangdong, China (528000)
B3E (Tel): 86-757-83960558
86-757-83827991
BF% (E-mail): fsigtc@163.com
L&A1 Bﬁﬁfﬁl}'ﬁﬁﬂ%ﬁﬁm AREESRARE TRRE X &I RIE S AREEFRAENTEN LS
All tests are carried out conscientiously to the best of our knowledge and ability.
This report does not in any respect absolve the other related parties from his contractual and legal obligations.
25 LRBAFSBEHEFE, FEHIEHERS
Notes This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.

3ARE DR MRS R.
The results in this report apply to the samples only.
4EREFROFRERATEEMETHFY, LREFAREALHE.

The product information is declared by applicant, and laboratory is not responsible for the authenticity.

* RAATA
Tested by

dh]@;spected by J@@M\Appm‘zed by ﬁ %
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COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS

AR 5
TEST REPORT

TRESE: 25202403159 d6W BBIW
Report No: Page 3 of 6

RGN

Remark of applicant

FRmAIIER:  MER
Product family: ~GLAZED PORCELAIN TILE

RERE: TR
Nature of the surface: Glazed (GL)

=i Group: Bla

£ YR~ Nominal size (N): 120cmx60cm

120em X 30cm(EH 120cm X 60cm HIF|T AL cut from 120em X 60cm)
120cm X 20cm(EH 120cm X 60cm PJE T cut from 120cm X 60cm)

ARFIFTEEHHES Items in the family:

MUS BLKOIN,MUS GRE06N,MUS IVO0IN,MUS SIL05N,LIM IVO01N,LIM APRO04N,LIM SILO05N,

LIM GREO6N,LIM BLKO0IN,QUA BEI43N,QUA SIL44N,QUA GRY45N,QUA CHA46N,CAL BLKO09N,

CAL GRY06N,CAL LIGOSN,CAL IVO0IN,KAI BLK09N,KAI GRY06N,KAI LIG0O5SN,KAI IVOOIN,

STR ORI60N,STR GRY61N,STR CHA62N,MEM SILO3N,MEM WHT01N,MEM GPHO5N,

MEM CRE02N,MEM SMO04N,MON SIL48N,MON IVO47N,MON GRY49N,MON CHASO0N,

SOH STEO08N,SOH SNW06N,SOH BEI07N,SOH GPH09N,CIN WHTO01N,CIN CRE02N,CIN PRLO3N,

CIN GRY04N,CIN TARO5SN,ROC SILO5SN,ROC IVO0IN,ROC GRE06N,ROC BLK09N,FRA WHT2ITN,

FRA SND22TN,FRA PRL23TN,TIV WHT21TN,TIV SND22TN,TIV PRL23TN,PAR WHT2I1N,

PAR IVO22N,PAR SIL23N,PAR SAB26N,PAR SMO25N,0AK IVO21TN,OAK BEI22TN,OAK CLA26TN,

OAK WAL27TN

ERFIFTEET=RES KGR KSE U, R B R AT U R — 3, RAETAMEH .
All items in the family are same in water absorption, dimensions and thickness, material, method of manufacture
and natural of surface except for the design of appearance.

RREA
Photo of Samples

T —
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COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS

R
TEST REPORT
RS,

25202403159 Feoem F4W|

Page 4 of 6

. Report No:

EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of constancy of performance and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group B I a (£ < 0.5 %)

&3 i34 BRI =R BHLER Hse
Clause Properties Test Method Requirements Results Verdicts
. | RTRRERE
Dimensions and surface quality
KE
Length +0.6% -0.01%~0 P
Aq | BRENTHRIAXNT THERTH ENISO
: fVFRE 10545-2:2018
The deviation, of the average size for +2.0mm -0.2mm~0 P
each tile from the work size
EE
Width +0.6% -0.13%~-0.11% P
BHRENFHRTHEN T TERTH ENISO
S RE 10545-2:2018
The deviation, of the average size for +2.0mm -0.8mm~-0.6mm P
each tile from the work size
EBE
A2 | Thickness +5% -0.4%~+0.8% P
i EENFHEMESFTERST
BB SV L
Lia . 10545-2:2018
The permissible deviation, of the average
thickness of each tile from the work size =0.5mm 0~+0.Imm P
thickness
LT
Physical properties
WK F+<0.5% 0.05% P
Bl T}\‘f;i;e?ﬁsor tion 105}?5;[-13?2)18 EMARKT 0.6%
Persieit massil)?rac 153 ) Individual maximum 0.04%~0.06% P
0.6%
BARFERE/N EN ISO
- B2 >
Breaking strength, in N 10545-4:2019 =100 2454 g
BT REE/(N/mm?) FH{E>35 489 P
Modulus of rupture, in N/mm? ENISO Minimum 35 ’
B3 | DEA THAEE> 3000N (5 &% 10545-4:2019
Not applicable to tiles with breaking ’ BAME>32 48.1-49.8 P
strength > 3000N Individual minimum 32 ’ )
WEE T S 2R 4% B
wil %b;aﬁ%g%wggzﬁﬁﬁmﬁﬁ ENISO Report abrasion class Class 4
Resistance to surface abrasion of glazed 10345-9.1908 R e 2100 .
tiles intended for use on floors Report cycles passed
S O JASRIA ST
pe | DR ENISO R 58 it B T ”””Tﬁ%:,@:fm: . P
’ Thermal shock resistance 10545-9:2013 Pass 2
Fully resistance
S HZARDS R ER
by | oM HRE EN1SO mEim | oo RRER
. Crazing resistance: glazed tiles 10545-11:1996 Pass *
Fully resistance

wy
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COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS

R &
TEST REPORT
MEHS:
Report No:

‘el HESH
Page S of 6

25202403159

EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of constancy of performance and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group B I a (E» <0.5 %) -

F& 33 Rl R BHER HE
Clause Properties Test Method Requirements Results Verdicts
BS HikE ENISO R I TR R E e e s R p
. Frost resistance 10545-12:1997 Pass Fully resistance
Uib-gi- 3 DIN EN 16165: {iFHF £ XA Ramp
B.Y Slipperiness 2023 by ol Eed test value, aishod: 7° o
) IRE G, FHEEE MxB Declared value Bii &% 4k Slip resistance
Shod ramp test Annex B class: R9
BERE: Al 4R
HiEE: Ala 2R
B.14 Bk ftegR T EMR Al orAlp & Used for walls: B
) Reaction to fire CWT Class Al or Alg. Class Al
Used for floorings: Class
Alg
C A3
Chemical properties
w5
C.1 i -
Resistance to staining
a)Z G ENISO T™METF 34 5 2% p
a) Green staining agent in light oil 10545-14:2015 Minimum Class 3 Class 5
b L BT EN ISO FMEF 3 4% 54 5
b) Red staining agent in light oil 10545-14:2015 Minimum Class 3 Class 5
c) 13g/L B ENISO T™METF 34 5% p
c) lodine, 13g/L solution in alcohol 10545-14:2015 Minimum Class 3 Class 5
) EN ISO MEF34& 5% b
d) Olive oil 10545-14:2015 Minimum Class 3 Class 5
o, | W
’ Resistance to chemicals
i 5 Bk SR T A kit 2R 26
Resistance to household chemicals and swimming pool salts
2R § FIEH, 1
RREICFEL MG, 100, ENISO FET B %
a) Household chemicals: Ammonium 10545-13-2016 Mini lass B A P
chloride, 100g/L e e e
b) ik Ehs. RERPER, 2 T
) BARIRDS: REBATE. 2z ENISO MEF B %
b) Swimming pool salts: Sodium 10545-13-2016 Mini lass B A P
hypochlorite solution, 20mg/L e s
VR R
Resistance to low concentrations of acids and alkalis
a) 3%EhERIR W (v/v) EN ISO RERMEER LA o
a) Hydrochloric acid solution, 3% (v/v) 10545-13:2016 Declared value
b) FrEREEEE, 100g/L EN ISO e ik -
b) Citric acid solution, 100g/L 10545-13:2016 Declared value
c) EE L HET, 30gL ENISO i St Rl S i A o

c) Potassium hydroxide, 30g/L

10545-13:2016

Declared value

D7T T 271\
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COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS
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TEST REPORT

MEHS:
Report No:

25202403159

oW Fom

Page 6 of 6

EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of constancy of performance and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group B [ a (£, < 0.5 %)

&K i3 L2 LS ER RALER Al
Clause Properties Test Method Requirements Results Verdicts
c2 i e R BE R AN AL
’ Resistance to high concentrations of acids and alkalis
a) 18%FhEEIEHE (v/v) ENISO hEES R HA o
a) Hydrochloric acid solution, 18% (v/v) 10545-13:2016 Declared value
b) 5 %FLERIEFBR(v/V) EN ISO RERMESR HA o
b) Lactic acid, 5 % (v/v) 10545-13:2016 Declared value
c) SEMFEME, 100gL ENISO mERNER HA .
c¢) Potassium hydroxide, 100g/L 10545-13:2016 Declared value

FHiE i BH Possible test case verdicts

1. P(ass) : &% Test item does meet the requirement.
2.F(ail) : & Test item does not meet the requirement.
3. — RHATHIFE Verdict was not carried out.

4. N/A : NEF Test case does not apply to the test item.

*hkE ik

3% 4578 End of Test Report
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